
The project “Innovation Demonstration for a Competitive and Innovative European Water Reuse Sector” 
(DEMOWARE) has received funding from the European Union’s 7th Framework Programme for research, 
technological development and demonstration, theme ENV.2013.WATER INNO&DEMO-1 (Water innova-
tion demonstration projects) under grant agreement no 619040 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Deliverable D1.1 

Partial disinfection technolo-

gies for water reuse: case stud-

ies and design guidelines 

 





 

i 

Deliverable Title D1.1 Partial disinfection technologies for water reuse: case studies and 

design guidelines 

Related Work Package: WP1: Demonstrating innovative treatment processes and reuse scheme 
[...]
Figure 3 Temperature evolution secondary effluent WWTP Brunswick ............................................... 16 

Figure 4 Suspended solids & turbidity – Secondary effluent WWTP Brunswick (without sludge run-off)16 

Figure 5 DOC - Conductivity - pH - Secondary effluent WWTP Brunswick ............................................ 17 

Figure 6 Transmittance - Secondary effluent WWTP Brunswick ........................................................... 17 

Figure 7 Indicators present in secondary effluent WWTP Brunswick – Samples taken during pilot 
testing Sept. – Oct. 2014 ............................................................................................................................. 19 

Figure 8 Suspended solids and turbidity during sludge run-off at WWTP Brunswick on October 9th ... 20 

Figure 9 Suspended solids of secondary effluent WWTP El Port de la Selva - 2011 to March 2015 ..... 21 

Figure 10 Turbidity secondary effluent WWTP El Port de la Selva - 2011 to March 2015 ...................... 22 

Figure 11 Transmittance tertiary effluent – 2011 to March 2015........................................................... 23 

Figure 12 Conductivity tertiary effluent at WWTP El Port de la Selva - 2011 to March 2015 ................. 23 

Figure 13 Pathogens present in secondary effluent WWTP El Port de la Selva – Samples taken 01/2011 
to 12/2015 24 

Figure 14 Basic flow sheet UV disinfection ............................................................................................. 37 

Figure 15 Basic flow sheet PFA pilot plant WWTP Brunswick ................................................................. 37 

Figure 16 Disinfection results - E. coli - UV radiation .............................................................................. 38 

Figure 17 Disinfection results - E. coli – Performic acid (PFA) ................................................................. 39 

Figure 18 Disinfection results - E.Cocci - UV radiation ............................................................................ 40 

Figure 19 Disinfection results - E.Cocci – Performic acid (PFA) ............................................................... 40 

Figure 20 Disinfection results - Clostridium Perfringens - UV radiation .................................................. 41 



 

iv 

Figure 21 Disinfection results - Clostridium Perfringens - Performic acid (PFA)...................................... 41 

Figure 22 Disinfection results - Somatic Coliphages - UV radiation ......................................................... 42 

Figure 23 Disinfection results - Somatic Coliphages - Performic acid (PFA) ............................................ 43 

Figure 24 Comparison results for 2 g/m3 PFA - with and without quenching ......................................... 44 

Figure 25 Indicator organisms and suspended solids during sludge run-off - secondary effluent - PFA 
2 g/m3, UV 32 Wh/m3 (600 J/m2) ................................................................................................................. 45 

Figure 26 Suspended solids and LUR for PFA and UV during sludge run-off ........................................... 46 

Figure 27 Tertiary treatment including disinfection by UV and Sodium-hypochlorite at WWTP El Port de 
la Selva 47 

Figure 28 E. coli - secondary effluent - UV effluent – after NaOCl - WWTP El Port de la Selva ............... 48 

Figure 29 Somatic coliphages - secondary effluent - UV effluent – after NaOCl - WWTP El Port de la 
Selva 48 

Figure 30 Sulphite-reducing clostridia - secondary effluent - UV effluent – after NaOCl - WWTP El Port 
de la Selva 49 

Figure 32 Ozone contactors - A) Bubble column as used in ASKURIS - B) By-pass system with venturi 
cone as used in IST4R................................................................................................................................... 50 

Figure 33 Log reduction of E. coli due to ozonation of a secondary effluent at pilot scale versus DOC 
specific ozone dose with (grey points) and without (black cross) consideration of the additional ozone 
consumption by nitrite. Adapted from (Jekel et al. 2015a), mean DOC concentration was 12.9 mg/L. ...... 51 

Figure 34 Reduction of E. coli (left) and E. cocci (right) due to ozonation of a secondary effluent of a 
municipal wastewater treatment plant. ...................................................................................................... 51 

Figure 35 Process flow sheet - chlorination ............................................................................................ 53 

Figure 36 Examples for chlorine contacts basins: left serpentine plug-flow basin, right with rounded 
corners; adapted from Asano et al. (2007) – Design can be adapted for PFA contact basins ..................... 53 

Figure 37 Left: Scheme of a four compartment ozone contactor (adapted from Asano et al. (2007)); 
right: Ozone contactor designed for up to 10 m3/h (Stüber & Godehardt 2013) ........................................ 55 

Figure 38 Scheme of ozonation contactor .............................................................................................. 56 

Figure 39 Examples for open channel reactors adapted from Asano et al. (2007) ................................. 57 

Figure 40 Examples for closed in-line UV reactors adapted from Asano et al. (2007) ............................ 58 

Figure 41 Net present value for different disinfection technologies at WWTP Steinhof – 11 mio. m3/a 61 

Figure 42 Specific capital and operational costs – Over 30 years treating 11 mio. m3 per year ............. 62 

Figure 43 Net present value of different disinfection technologies at WWTP Steinhof - 3.6 mio. m3/a . 63 

Figure 44 Specific costs according to utilisation of disinfection step ...................................................... 64 

 

 

List of tables 

Table 1 Required water class for irrigation, according to DIN19650 and EPA Victoria 2003) .............. 12 

Table 2 Effect of feed water characteristic on disinfection technology, considering an increase of the 
parameter 13 

Table 3 Summary of physico-chemical parameters of WWTP Brunswick ............................................ 18 

Table 4 Water parameters WWTP Brunswick and WWTP El Port de la Selva – Secondary effluent .... 25 

Table 5 Expected water quality according to the prior treatment adapted from Asano et al. (2007) . 27 



 

v 

Table 6 Impact of wastewater constituent on the use of chlorine for wastewater disinfection, 
adapted from (Asano et al. 2007) (without ClO2) ........................................................................................ 30 

Table 7 Impact of wastewater constituent on the use of PFA for wastewater disinfection ................ 31 

Table 8 Impact of wastewater constituent on the use of ozone for wastewater disinfection, adapted 
from (Asano et al. 2007) .............................................................................................................................. 32 

Table 9 Ct values for chemical disinfection technologies for secondary effluent in mg * min * L-1 
(adapted from (Tchobanoglous et al. 2014)) ............................................................................................... 32 

Table 10 Examples of Ct values for 99 % (2-log) inactivation of various microorganisms by 
disinfectants1,2,3 ........................................................................................................................................... 33 

Table 11 Nominal pore size membrane filtration .................................................................................. 34 

Table 12 Characteristics of UV lamps - adapted from Tchobanoglous et al. (2014) .............................. 34 

Table 13 Impact of wastewater constituent on the use of UV for wastewater disinfection, adapted 
from Asano et al. (2007) .............................................................................................................................. 35 

Table 14 Target LUR of indicator organisms assumed to be equivalent to 1.5 LUR of viruses .............. 36 

Table 15 Flow and correspondent specific energy consumption and fluence ....................................... 37 

Table 16 Comparison of median LURs with and without quenching ..................................................... 44 

Table 17 Comparison disinfection results Brunswick – Mean LURs ....................................................... 46 

Table 18 Comparison of technologies suitable for partial disinfection, adapted in part from Asano et 
al. (2007), Tchobanoglous et al. (2014), and Crittenden et al. (2012) ......................................................... 52 

Table 19 Net present values over 30 years - sensitivity to dosage and energy costs ............................ 63 

Table 20 Specific costs for ozonation according to the used dose ........................................................ 65 

Table 21: Dosages and specific costs of case studies – 2 LUR for E. coli ...................................................... 66 

Table 22 Microorganisms present in treated wastewaters and diseases caused (adapted from Alcade-
Sanz & Gawlik (2014), Adams et al. (1999), (Hochstrat & Wintgens 2015) and Tchobanoglous et al. (2014))69 

Table 23 Standards on water reuse – Europe and Worldwide; adopted from Alcade-Sanz & Gawlik 
(2014) and own review ................................................................................................................................ 69 

Table 24 Water for irrigation purposes - DIN 19650 .............................................................................. 72 

Table 25 Classes of reclaimed water and corresponding standards for biological treatment and 
pathogen reduction - (EPA Victoria 2003) ................................................................................................... 73 

 

 

  



 

vi 

Glossary 

a  Year (annum) 

AC  Annual costs 

BOD  Biological oxygen demand 

CFU  Colony-forming units 

COD  Chemical oxygen demand 

DALY  Disability-adjusted life years 

DBP  Disinfection by-products 

DEF  Depreciation factor  

DF  Discount factor 

DOC  Dissolved organic carbon 

DPR  Direct potable reuse 

E  Specific ozone dose (mgO3/mgDOC) 

e.g.  Latin: exempli gratia 

Etc.   Latin: etcetera 

HAAs  Haloacetic acids 

i  Rate of interest 

IPR  Indirect potable reuse 

IR  Industrial reuse 

LUR  Log unit reduction 

MIC  Microbial Inactivation Credit = log-credits 

mio  Million (106) 

MBR  Membrane bioreactor 

MF  Microfiltration 

MPN  Most probable number 

n  Number of years (e.g. economic lifetime) 

na  not available 

NDMA  N-nitrosodimethylamine 

NF  Nanofiltration 

NOM  Natural organic matter 

NTU  Nephelometric Turbidity Unit 

Opex  operational costs 

org  Organisms 

PAA  Peracetic acid 

PFU  Plaque forming units 

p.e.  Population equivalent 

PFA  Performic acid 

RI  Restricted irrigation 



 

vii 

RO  Reverse Osmosis 

SE  Secondary effluent 

SIB  Saltwater intrusion barrier 

SRC  Sulphite-reducing clostridia 

SVI  Sludge volume index 

TE  Tertiary effluent 

TDS  Total dissolved salts 

THMs  Trihalomethanes 

TOC  Total organic carbon 

TSS  Total suspended solids 

UF  Ultrafiltration 

UI  Unrestricted irrigation 

UR  Urban reuse 

UV  Ultraviolet radiation 

WHO  World Health Organization 

�̇�  Flow (Volume per time) 

WWTP  Wastewater treatment plant 

 



 

8 

 DEMOWARE GA No. 619040 

Executive Summary 

Water reuse is required to face the water stress situation throughout the world. Considering a sustaina-

ble approach the energy and chemical demand should be as low as possible. Therefore, partial disinfec-

tion with a lower demand for energy and chemicals is favourable wherever the reuse application allows 

lower water quality to be used, e.g. 100 – 2,000 CFU/100mL total coliforms, depending on the reuse ap-

plication. This report shows exemplary the approach to a disinfection task at two wastewater treatment 

plants (WWTP), WWTP Brunswick and WWTP El Port de la Selva. Additionally, the results from pilot scale 

ozonation at WWTPs in Berlin are given. 

At WWTP Brunswick pilot scale trials were conducted running a performic acid (PFA) and an ultraviolet 

radiation unit in parallel for three months. In order to achieve a water class suitable for irrigation, 

2.0 g/m3 of PFA and 35 Wh/m3 (650 J/m2) were defined assuring a sufficient disinfection. 

Cost estimation for WWTP Brunswick is included in chapter 8. Evaluation of the specific costs for UV, PFA 

and chlorine-dioxide (ClO2) showed the high dependency on the capacity utilisation, which is described by 

the actual utilisation divided by the maximum design capacity. Considering an utilisation of 0.53, specific 

costs of 2.2 cent/m3 for ClO2, 2.4 cent/m3 for UV and 2.6 cent/m3 for PFA are calculated. 

At WWTP El Port de la Selva the existing tertiary treatment step including dual media filter, UV disinfec-

tion and chlorination with sodium-hypochlorite is presented. 

The effects of ozonation on pathogens, E. coli and E. cocci, were measured within the research projects 

ASKURIS and IST4R. The findings showed that a log unit removal (LUR) of 2 can be achieved by applying an 

ozone dosage of 0.6 mgO3/mgDOC. Nonetheless, the high capital and operation costs lead to specific 

costs of approximately 5.8 cent/m3 (using 0.7 mgO3/mgDOC). 

 

 

 

  



 

9 

 Deliverable D1.1 

1 Introduction 

Considering the increasing water scarcity in Europe and worldwide, treated wastewater represents a val-

uable but not fully exploited water source. The risk of infection through water carried pathogens is the 

major concern with regard to the public recognition of wastewater reuse applications. On the other hand, 

demanding full disinfection for every reuse application will lead to high amounts of chemicals or/and 

energy. Evaluating disinfection technologies designed for full disinfection in a holistic way reveals an often 

unnecessary burden to the environment. Through quantitative microbiological risk assessment (QMRA), 

required disinfection levels for different applications can be defined (WHO 2006). This evaluation ap-

proach can be used to define disinfection goals balancing the effort, e.g. energy and chemicals, and the 

risk to public health. Waterborne diseases and their origin are summarized in Table 22 in chapter 11. 

Approaching a water reuse task, disinfection is often a crucial process step, which needs to be designed in 

order to achieve a safe and cost effective solution. This report is based on the assumption that an existing 

WWTP shall be upgraded with a disinfection step. The questions at the beginning of this design process 

and the corresponding tasks are summarized in Figure 1 and shall serve as a guidance approaching a wa-

ter reuse application. The tasks refer to chapters and sections in this report. Where possible, piloting and 

full scale results are given and the approach can help to get started. This decision tree helps to define a 

workflow targeting a technical and economical outline proposal. 

In chapter 2, different applications for water reuse and the corresponding regulations are summarized. 

These regulations are application oriented and help to operate disinfection installation in an energy and 

resource efficient way. Feed water characteristics and the effect on disinfection technologies are dis-

cussed in chapter 3 (and chapter 5). Data exploitation is exemplary presented using data assessed during 

pilot and full scale investigations within Demoware. 

A guideline to review the upstream sanitation process and potential savings for the disinfection by pro-

cess optimization is summarized in chapter 4. 

In chapter 5, different disinfection technologies are presented and guidelines which technology might be 

appropriate for the current task are given. 

Evaluation of selected disinfection technologies with respect to the applied doses is presented with the 